Clear Form

SA Community Pharmacy Oral Contraceptive Pill Resupply Service Form

Patient Label Pharmacy Stamp

Include:
Patient Last Name

Patient Given Names

Patient Address

Must include pharmacy name and address

Consultation date Pharmacist name

HPI-l number AHPRA number

Patient Details and Consent

Sex anatomical: M O F O Tel#

DOB* Medicare#+IRN

Enter Age

*Age 17-50 years eligible for resupply, for further information refer to protocol.

Pharmacist suitability: | have completed the required training to deliver this service.

Patient Consent: The patient consents to this service and to the collection of their personal information per-

taining to this service
Screening questions

Yes Does the patient meet conditions of supply?
If no, specify which condition(s) the patient does NOT meet
No O |:| Patient is taking an approved oral contraceptive pill per the protocol medicine list
D Patient initiated on the oral contraceptive pill by their GP (or other authorised prescribing health
care professional) and has been stabilised on that pill for at least 2 years continuously * refer to
protocol regarding pill breaks and continuous use
|:| Patient has seen their GP (or other authorised prescribing health care professional) for a review of
their oral contraceptive pill in the last two years
D Patient satisfied, and has not been experiencing any adverse effects, with the OCP
Yes O Does the patient have any of the following? If so, the patient does not qualify for the OCP Resupply
Service. Please refer to their doctor (if appropriate).
No If yes, specify which conditions:
Requested OCP is now contraindicated or not appropriate
Unexplained and un-investigated vaginal bleeding or acute, severe menstrual bleeding
|:| Potential pregnancy

Drug Selection

Select the specific oral contraceptive the patient is taking: Clear selection

Estrogen dose

Progestogen dose

Brand name

ethinylestradiol 20mcg

drospirenone 3000mcg

Bella, Brooke, Yana Yaz

ethinylestradiol 20mcg

levonorgestrel 100mcg

Femme-Tab ED 20/100, Lenest 20 ED, Loette,
Microgynon 20 ED, Micronelle 20 ED

estradiol 1500mcg

nomegestrol 2500mcg

Zoely

ethinylestradiol 30mcg

desogestrel 150mcg

Madeline, Marvelon

ethinylestradiol 30mcg

dienogest 2000mcg

Valette

ethinylestradiol 30mcg

drospirenone 3000mcg

Broklynn, Isabelle, Petibelle, Yasmin, Yelena

ethinylestradiol 30mcg

gestodene 75mcg

Minulet



https://www.sahealth.sa.gov.au/wps/wcm/connect/public+content/sa+health+internet/clinical+resources/clinical+programs+and+practice+guidelines/medicines+and+drugs/sa+community+pharmacy+oral+contraceptive+pill+ocp+resupply+services#:~:text=OCP%20Resupply%20Management%20Protocol&text=The%20Protocol%20is%20based%20on,GP%20or%20other%20health%20service.

Select

Estrogen dose

Progestogen dose

Brand name

ethinylestradiol 30mcg

levonorgestrel 150

Eleanor 150/30 ED, Evelyn 150/30 ED,
Femme-Tab ED 30/150, Lenest 30 ED, Levlen
ED, Microgynon 30 ED, Micronelle 30 ED,
Monofeme, Nordette, Seasonique

ethinylestradiol 35

cyproterone 2000

Brenda-35 ED, Chelsea-35 ED, Diane-35 ED,
Estelle-35 ED, Jene-35 ED, Juliet-35 ED, Lai-
la-35 ED

ethinylestradiol 35

norethisterone 500

Norimin

ethinylestradiol 35

norethisterone 1000

Brevinor-1, Norimin-1

phase 1(6 pills): ethinylestradiol 30 + levonorgestrel 50
phase 2 (5 pills): ethinylestradiol 40 + levonorgestrel 75
phase 3 (10 pills): ethinylestradiol 30 + levonorgestrel 125

Logynon ED, Trifeme, Triphasil, Triquilar ED

OO0} O | O |0|O] O

phase 1(2 pills): estradiol valerate 3000 alone Qlaira

phase 2 (5 pills): estradiol valerate 2000 + dienogest 2000

phase 3 (17 pills): estradiol valerate 2000 + dienogest 3000

phase 4 (2 pills): estradiol valerate 1000 alone
- norethisterone 350 mcg Noriday
- levonorgestrel 30 mcg Microlut
- drospirenone 4 mg Slinda

Clinical Measurements
Document blood pressure and Body Mass Index to determine suitability for continuing OCP

Systolic BP mmHG

Systolic BP mmHG

Diastolic BP mmHG

Diastolic BP mmHG

Height (m)

Average BP 0 / 0

Weight (kg)

BMI

If patient is hypertensive and/or has a BMI > 35, refer patient to a GP in the treatment section below.

Treatment
|:| The patient was re-supplied with the treatment selected above. Supply quantity: Select

[l

.

The patient was referred. Referral reasons:

The patient consented to letter being written to share details of the consultation with the patient’s GP.

Patient provided with a copy of the service summary

The patient consented to the pharmacist accessing and reporting to the My Health Record (if required)

Non-pharmacological & women'’s health advice

L]

CMl provided

Discussed with patient contraceptive options

|:| Medication counselling supplied

available and encouraged them to speak to

their medical practitioner regarding alternative

options

|:| Contraception self-care, breast awareness and

cervical screening test fact cards

|:| Importance of regular women'’s health checks

discussed

Additional notes e.g. treatment notes and/or advice if the patient was not referred
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